ASSEMBLY INSTRUCTION

IMPORTANT NOTE:

** PLACE ALL PARTS ON A CLEAN AND SMOOTH SURFACE SUCH AS A
RUG OR CARPET TO AVOID THE PARTS FROM BEING SCRATCHED.

** BEFORE YOU BEGIN, KINDLY FOLLOW THE ASSEMBLY INSTRUCTIONS
STEP BY STEP.

** DO NOT TIGHTEN ALL SCREWS UNTIL THE BED IS FULLY SET-UP.

PAGE 1 OF 3




PARTS IDENTIFICATION

A: HEADBOARD 1PCS B: FOOTBOARD 1PCS

C: SIDE RAILS 4PCS

Notice the left and right

D: HEADBARD LEG 2PCS F: SUPPORT LEG 5PCS
y :

&

Notice the left and right =y

B &
0 9.

Notice the left and right Notice the left and right

I: THE BED SIDE HOOK 4PCS

HARDWARE IDENTIFICATION

J: SCREW 1/4 *19mm | K: SCREW 1/4*23mm | M: SCREW 1/4*35mm | N: SPRING WASHER

12 PCS 20PCS 8PCS M6 28 PCS
@)»w)» @m}) @)Jmm @
O : WASHER M6 28 PCS P: ALLEN KEY Q: SCREW 5/16*28mm | S : SCREW 5/16*35mm
M4*21*57mm 1PCS 4 PCS 12PCS

— Om Omm

T: SCREW 5/16*41mm | U: SPRING WASHER |V : WASHER M8 25 PCS | W: ALLEN KEY
9 PCS M8 25PCS M5*40*100mm 1PCS

© ooy @

PAGE 2 OF 3




ASSEMBLY INSTRUCTION

STEP 1: FIX THE HEADBOARD LEG TO THE HEADBOARD

D (right)

STEP 2: FIX THE FEET TO THE FOOTBOARD

(right)

STEP 3: FIX SIDE RAILS

[

STEP 4: FIX SIDE RAILS TO FOOTBOARD AND
HEADBOARD.

STEP 5: FIX CENTRE
SUPPORT BAR TO
BED.

FINISH

PAGE 3 OF 3




